GROUP C

TO BASE OF

WATER INLET

Exploded View : EV COOLING SYSTEM 1.5L

Drawing No. : 0J4592

Page 1 of 2

Revision : J-8330-C

Date : 4/8/14



EXPLODED VIEW: EV COOLING SYSTEM 1.5L

DRAWING #: 0J4592

GROUP C

ITEM PART# QTY. DESCRIPTION

1 055934N 2 CLAMP STL/VNL 1.31 X .281Z
2 0C8566 4 SCREW HHFC M6-1.0 X 20 G8.8
3 0G3573 1 GUARD FAN LH C1
4 0H1827 1 PROBE COOLANT LEVEL 3/8-18NPTF
5 0G3553 1 FAN COOL 450MM DIA 7 BLADE
6 0G3419 1 RADIATOR SUPPORT RH SIDE 1.6L
7 0E9837B 1 RADIATOR 1.6L G11
8 0J4545 1 HOSE REAR COOLANT 1.5L
9 099502 6 CLAMP HOSE #24 B1.06-2.00
10 022097 9 WASHER LOCK M6-1/4
11 039253 4 SCREW HHC M8-1.25 X 20 C8.8
12 080713 1 BRACKET COOLANT TANK
13 0E3257 2 SCREW HWHTF M6-1.0 X 16
14 0G3421 1 VENTURI 1.6L
15 076749 1 TANK COOLANT RECOVERY
16 0F9504 1 GROMMET 5/8"X 1 1/8"X 5/16"
17 0J4363 1 BRACKET COOLANT OVERFLOW TANK
18 046627 1 CAP RADIATOR 14PSI

(2019 0G34330STOR 1 BRKT FAN ALT ADAPTER 1.6L RAW
20 048031C 2 CLAMP HOSE BAND .50
21 022473 9 WASHER FLAT 1/4-M6 ZINC
22 0A2628 1 PULLEY - FAN 95 DIA
23 0J4717 1 TUBE ENGINE COOLANT 1.5L
24 0G4080 1 HOSE LOWER RADIATOR 1.6L
25 052250 1 TAPE FOAM 1X1
26 0C2454 25 SCREW HWHT M6-1 X 16 N WA Z/JS
27 022129 8 WASHER LOCK M8-5/16

(1)28 042907 4 SCREW HHC M8-1.25 X 16 C8.8
29 045771 4 NUT HEX M8-1.25 G8 CLEAR ZINC
30 0G3420 1 RADIATOR BLOCK-OFF
31 0G3418 1 RADIATOR SUPPORT LH SIDE 1.6L
32 0G4071 1 HOSE UPPER RADIATOR 1.6L
33 0G0568 1 ASSY FAN BEARING SUPPORT
34 027482 4 WASHER LOCK EXT 5/16 STL
35 0G3574 1 GUARD FAN RH C1
36 042568 4 SCREW HHC M6-1.0 X 20 C8.8
37 029032 1 HOSE 9/32 ID (46.5" LG)
38 029333A 10 TIE WRAP UL 7.4"X .19" BLK (NOT SHOWN)
39 032552 1 BARBED EL 90 5/16 X 1/8NPT
40 0C7649 2 CLAMP HOSE .38-.87
41 0C7997 1 HOSE COOL 5/16" SAE 20R3 (33"LG)
42 047411 1 SCREW HHC M6-1.0 X 16 C8.8
43 055934H 1 CLAMP STL/VNL .62 X .406 Z

NOTES (UNLESS OTHERWISE SPECIFIED):

(1) APPLY LOCTITE 242 TO I/N 28 & 36 BEFORE THREADING INTO I/N 33.
(2) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)

* MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO XA BOM.

* CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE SYSTEM FOR
CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

REVISION: J-8330-C
DATE: 4/8/14

Page 2 of 2



